ZA-SVEREH
MV-50V
MV-70V

IN="J" ) X

PARTS LIST
- 2N

PAPS Stk S11

MAMETORA AGRIC MACHINERY CO., LTD.



HECRELT

(1

BREXOBEIE, AFORMES - 71— FEE - 84 - K
BASTHIEC T,

EXHROERIE ST A,
MERRIELT I OMIESE £ HFEHEVE T,

WIS X2 OMEBSR A AL ET L, HEIET - FHH
HOBRRIZE D 3,

FTEHIZ T HRATOSRIIL 30T FRICAEE T,
BBEESICLD SOBRES, 2 h3BaMHD T
DTHEES & TAD LEE B VET,

% NOTICE (Request for Customers)

(1)

(2)

(3)

(4)

(5)

In placing an order for parts, be sure to specify the index

number in this list, name of items and the number of parts.

Return of ordered goods cannot be accepted.

Be sure to use the standard parts listed herein as repair
parts.

Use of other marketed or similar goods often causes a
deterioration of performance and an earlier damage.

Since orders for parts rush in during the demand season,
earlier order are recommended.

As in some cases forms and dimensions may be different
owing to remodelling or modifications, order parts upon
noting the model number.

& .

BX
CONTENTS

B
SECTION NAME

PSS R3IviaLbhr—2MEF
TRANSMISSION CASE GROUP

PSS A3 viaLF¥rEF
TRANSMISSION GEAR GROUP

PSRRIV aLFPEE
TRANSMISSION GEAR GROUP

N FILBE
HANDLE GROUP

ar ba—L,Fzx 8%
CHANGE & CONTROL GROUP

n—%Y— R&RRE
REAR WHEEL & ROTARY GROUP

TPy R MPHN—,FT>a-BE
ENGINE - BELT COVER & TENSION

ERMRK
WHEEL GROUP

* ¥ HA%
BLADE STONE LEEK GROUP

fTR& - TRAEARK
ACCESSORY PARTS & TOOL GROUP

T

ENGINE MODEL. GM 180LN-358

I

ENGINE MODEL GM220LN-350



FSLZX3IviaLbr—XBE FSLZR3IvalLh—28%

A TRANSMISSION CASE GROUP A. TRANSMISSION CASE GROUP
REES | =2—-FEF il i 4 s HE i &
NO. CODE NO. PARTS NAME QTY REMARKS
A-01 122 0101 000 | PSR 3w a T ol TRANSMISSION ASS’Y 1
A-02 | M40 3102 000 | h79—3 v 3 Tul COUNTER ASS’Y 1
A- 1 122 0111 001 | s v v a vy — =& (4) CASE, transmission (R) 1
A- 2 MO7 0118 000 | ~Af ==& v x v PACKING, oil outlet 1
A- 3 9BT 0800 803 | A A b M8X8 ¢ BOLT M8X8¢ 1
A- 4 122 0112 000 | § » v av sy —=A () CASE, transmission (L) 1
A- 5 M60 0116 000 | # = 7 = & ~ PLUG, oil 1
A- 6 9BH 0601 473 | 7TX A b+ M6X14 ¢ ‘| BOLT M6X14 ¢ 26
A- 7 ONF 0600 003 | 75 v + w b NUT Mo 26
A- 8 122 0311 000 | 72— ®m vy ¥ (k) ROD, shifter (L) 1
A- 9 122 0312 000 | v 7 &2 —7 4+ — 27 (k) FORK, shifter (L) 1
A-10 MO7 0313001 | v 74— wme» FHA Xy *v PACKING, shifter rod 4
A-11 MO7 0314 000 | » 7 & — wm v Fffio I x SPRING, tightening shifter 4
A-12 MO7 0314 010 | v 7 & — my Ffflo 1% B SPRING B, tightening shifter 4
A-13 GSB 0800 000 | AF—n H—1 &8 BALL, steel ¢8 2
A-14 | 9ST 0302 003 | Ev v $3X20¢ PIN, split ¢3X20¢ 3
A-15 ONT 1000 013 | 7+ » b Mi0 P1.25 NUT Mi0 P1.25 4
A-16 9SW 1000 003 | - & ¥ # # #10 WASHER, spring ¢ 10 4
A-17 122 0313 000 | v 7 % — wm v | (H) ROD, shifter (H) 1
A-18 122 0314 000 | > 72— 7+ —27 (H) FORK, shifter (H) 1
A-19 122 0315000 | v 7 8~ 7% — 7 FORK, shifter 1
A-20 122 0316 001 | > 7 2 — ®mw» Vo ur (£) BRACKET, shifter rod (L) 1
A-21 M84 0315000 | v 74— wmy Fo & (k) BRACKET, shifter rod (L) 1
A-22 9SB 0800 000 | 2 F—2 K-~ ¢8 BALL, steel ¢38 2
A-23 90R 1200001 | O Vv 7 P12 O-RING P12 3
A-24 90R 1400 001 | O VvV v 7 P14 0-RING P14 1
A-25 M84 0316 000 | == v ¥ H A ¥ GUIDE, change 1
A-26 OSP 0402 200 | A 7Y v 2 v $4X22¢ PIN, spring ¢4X22¢ 1
A-27 122 0317 Q01 | » 7 24— 7 — & 8h SHAFT, shifter arm 1
A-28 122 0318 001 | v 72— 7 — & ARM,. shifter 1
A-29 OTP 0352 500 | 77—~ — ©Ev $3.5X25¢ PIN, taper ¢3.5X25¢ 2
A-30 o0W 0816 120 | ¥~ 7 v o+ —¢8 WASHER, seal ¢8 4
A-31 9BT 0801 203 | A b ©oM8X12¢ BOLT M8X12¢ 4
A-32 M54 0223 000 | v — 2 F F+ v 7 CAP, sealed 1
A-33 9CR 0501 403 | + <=2 % M5X14 ¢ SCREW MbX14 4 2
A-34 F11 0206 001 | Z#H0NE NZ BLADE 1
A-35 9BT 0602 003 | A b M6X 20 ¢ BOLT M6X20 4 4
A-36 ONT 0600 003 | + » b M6 NUT M6 4
A-37 9SW 0600 003 | -+ KE4: ¢6 WASHER, spring ¢6 4
A-38 122 0116 000 | B #H OB H < — 2 MARK, blade 1




A.

PS5 Z 3y abr—RBMER
TRANSMISSION CASE GROUP

FILR I aLr—REE
TRANSMISSION CASE GROUP

A.

REF® | oo R0 B oplhes NE T FR | alfianit
A-39 M40 3251 010 | # v v & — ¥ —2Z (£) CASE, counter (R) 1
A-40 M40 3251 000 | A v v & — #—2  (f) CASE, counter (L) 1
A-41 M40 3252 000 | & % — COVER 1
A-42 M40 3258 000 | » v v & — #if SHAFT, counter 1
A-43 M40 3257 000 | v #Z F b BOLT 2
A-44 M40 3223 000 | £ A7 e & » b SPROCKET, main 1
A-45 | MO7 0813000 | 77—V Mz ES WASHER, pulley stopper 1
A-46 | 9RC 0400 340 | m—5— F=—>  1//X34 L |CHAIN, roller /X34 L| 1
A-47 9BB 6003 000 | A= 7 UV F #6003 BEARING, ball #6003 1
A-48 98B 6003 002 | #—2n T UV #6003-2RS | BEARING, ball #6003-2RS 1
A-49 9CR 0500 503 | >+~ =2 % & M5X5 ¢ SCREW M5X5¢ 2
A-50 OSW 0500 003 | -* % EE 4 ¢5 WASHER, spring ¢5 2
A-51 | 9BT 0601 403 | RAH L + M6X 14 ¢ BOLT M6 14 ¢ 6
A-52 ONT 0606 003 | + v b M6 NUT M6 7
A-53 oSW 0600 003 | X+ EE& 66 WASHER, spring ¢6 8
A-54 9BT 0802 003 | AA+ L + M8X20 ¢ BOLT M8X 204 3
A-55 OSW 0800 003 | X+ HE& ¢8 WASHER, spring ¢38 3
A-56 M81 0271 000 | + = v3EH 1% SPRING, chain tightner 2

— 4 —




PRI L3 Fr—BER PTLR S 3 s F R

B. TRANSMISSION GEAR GROUP B. TRANSMISSION GEAR GROLP
REFS | o B B opls e FR | allis
B-1 122 0211 001 | E#h MAIN SHAFT 1
B- 2 122 0212 000 | # = v ¥ F ¥ 15 GEAR, change (15) 1
B- 3 122 0213 000 | # = v &% 33 GEAR, change (33) 1
B- 4 122 0214 000 | + = v & &% 30 GEAR, change  (30) 1
B- 5 122 0215 000 | @+ v 33 GEAR, main shaft 1
B- 6 M81 0238 000 | A3 A b ¥ HF % WASHER 1
B-7 MO7 0213 000 | =8+ 4 + WASHER, main shaft 1
B- 8 | S57 0215 000 | 1 v 4 % (B) WASHER, main shaft (B) 1
B- 9 9BB 6003 000 | A~ TV v #6003 BEARING, ball #6003 1
B-10 9BB 6003 002 | —n ~NT7 V) v 7 #6003-2RS | BEARING, ball  #6003-2RS 2
e B-11 | 9RR 3500 005 | A+ » 7 9 v ¥ R-35 RING, snap R-35 2
. B-12 ONB 1822 102 | =— FA X7V v KT182210 BEARING, needle KT182210 1
/’{J": 4 .B-13 90S 1735 0702 #4 A~ v —n SC-17357 SEAL, oil SC-17357 1
B-14 122 0216 000 | 2 #4 SHAFT, second 1
B-15 122 0232 000 | 2 #h+ + GEAR, second 1
B-16 122 0218 000 | 2 #h* + 33 GEAR, second shaft 33 1
B-17 122 0219 000 | A5 — A COLLAR, (A) L
B-18 ONB 1519 182 | =— FA X7V v 5 KT151918 BEARING, needle KT151918 5
B-19 MO7 0313 001 | v 78— ®my FHAAy ¥ v PACKING, shifter rod 6
B-20 MO7 0234-002 | 2o ffv+ 7 b oy Fxv PACKING, shaft with screw 4
B-21 MO7 0217 001 | ¥ » % A WASHER, (A) 4
B-22 S82 0227 000 | 2 W # * WASHER, second 1
B-23 ONT 1000 013 | + > b M10 P1.25| NUT M10 P1.25 6
B-24 | 9SW 1000 003 | % ¥ » é 10 WASHER, spring ¢ 10 6
/1{ \ B-25 122 0220 000 | 3 #h SHAFT, third 1
5 B-26 122 0233 000 | 3 &h¥ v GEAR, third 1
B-27 122 0222 000 | » 53— B COLLAR, (B) 1
B-28 ONB 2226 132 | =— F A <7 VY v 7 KT222613 BEARING, needle KT222613 2
B-29 122 0228 000 | E&#h AXLE 1
B-30 9BB 6205 000 | £—n <7V v #6205 BEARING, ball #6205 2
B-31 90S 2535 0500 1 + v —n VC-25355 SEAL, oil VC-25355 2
B-32 122 0223 000 | X v 7 #if SHAFT, back 1
B-33 122 0224 000 | X v 72 F v GEAR, back 1




PSRy aL F¥v—fE
* TRANSMISSION GEAR GROUP

C

TV

A S A MW H X

F=vOFY

c PR IviaLFvy—R%
* TRANSMISSION GEAR GROUP

REFE | Tod ®opihrs e " FR | rlfiund
C-1 122 0225 000 | » — &% Y — i SHAFT, rotary 1
c- 2 122 0226 000 | A 7w & » b ffF ¥ GEAR, with sprocket 1
C- 3 122 0227 000 | # 7~ C COLLAR C 1
C- 4 9NB 2024 172 | = — KA X7 1 v 7 KT202417 BEARING, needle KT202417 2
C-5 |[M52 0248 000 | 87 v>+— W $12 PACKING, copper ¢12 (in) 2
C-6 M67 0223 000 | ¥*# % B WASHER, (B) 1
C-7 | M52 0247 000 | $07 » >+ — % 612 PACKING, copper $12 (out) 1
C- 8 ONT 1200 013 | + » b Mi12Z2 P1.5 | NUT Mi2 P1L.5 2
C-9 9SW 1200 003 | ~* & % # * $12 WASHER, spring ¢12 2
C-10 122 0230 000 | $i=Eh SHAFT 1
C-11 9BB 6205 000 | -1 7Y v #6205 BALL. BEARING #6205 2
Cc-12 ORR 5200 015 | A+ v 7V v ¥ R-52 SNAP RING R-52 2
C-13 90S 2552 1510 #1 A > —n WD-255215 0IL SEAL WD-255215 2
C-14 9RC 0500 520 | P~ F — F =~V #525X 52 | CHAIN, roller #525X 52L 1

_ 8 —3




N FILEBER
* HANDLE GROUP

'

N FILRSR

* HANDLE GROUP
REFS | Tone oo B opis v P §R | rlfians

D-1 |122 0620000 | ~v Fa (Hv) HANDLE 1
D- 2 | 124 0618 000 | ~v FA =% GRIP, handle 2
D- 3 M81 2215000 | ~~ KA Favef=<=—7 MARK, handle adjust 1
D-4 |M54 0617 000| 225 »F <—z MARK, main clutch 1
D-5 [122 0621 000 | ~v KA w&  (Hv) SUPPORT 1
D-6 | 9RS 4200 015 | A+ » 7 Yy v 7 SNAP RING 1
D- 7 | 9BT 1216 003 | £ + M12X 160 £ BOLT M12X 160 1
D- 8 | 9SW 1200 003 | -3 &+ # % 912 WASHER, spring ¢12 1
D- 9 | 9NT 1200 003 | + » + M12 NUT M12 1
D-10 | M40 0422 000 | ~¥ FA = F LV PIN 1
D-11 | M40 0429 000 | = F A € v =3 ¥ 3% SPRING 1
D-12 | M81 2231 000 | ~v FaAnA— (#5v) COVER, handle 1
D-13 | M81 0636 000| =2 +35 —~—7 70 MARK, MAMETORA 70 1
D-14 | 1221615001 | = 7L —} PLATE 1 | MV-50V
D-14 | 122 1617 001 | ¥ a 7L — b PLATE 1 | MV-70V
D-15 | M86 0717 000 | 7 v Ev#F avw <= —# MARK 1
D-16 M81 2230 000 | ~v FaAri—=—2 (£) MARK (R), handle cover 1
D-17 M81 2229 000 | »~v Frhi—=—2 (I) MARK (L), handle cover 1
D-18 | M83 0618 000 | ~v FAh A4 Ko <=—7 MARK 1
D-19 | 9BK 0601 093 | & 5 %Y FHF A b BOLT 2
D-20 | M81 2217 000 | =% Faw x4 1L -i— (»>v) |LEVER 1
D-21 |124 0831 000 | 7V v 7 (7 ) GRIP (red) 1
D-22 [T12 0413000 e 57 &<t v PIN 3
D-23 | 9RP 0600 003 | R-t v~ R-PIN 3
D-24 | M81 2218 000 | =7 v v 7 SPRING 1
D-25 | M8l 2216 000 | ~v FAraF A €Y PIN

D-26 | M81 2221 001 | £ + BOLT 1
D-27 | ONL 1000 003 | m» » 7+ » NUT, lock 1
D-28 | M81 2220 001 | +# % WASHER 1




£ gL po—0L - FxLHE
" CHANGE & CONTROL GROUP

ar po—iL - FzLoBE
" CHANGE & CONTROL GROUP

E

REFS | ook o B ol nbE  * R | bl
E- 1 122 1911 000 | = v ¥ L A — LEVER, change 1
E- 2 124 0830 000 | 7V » 7 GRIP 3
E- 3 M54 0913 000 | » v ZF A b BOLT, lock 2
E- 4 9SW 1000 003 | »* & ¥ # ¢ 10 WASHER, spring ¢10 2
E- 5 ONT 1000 003 | + » ¢ M10 NUT M10 2
E- 6 122 0912 000 | F = v o H A ¥ GUIDE, change 1
E- 7 122 0913 000 | ¥ =v ¥ L-i—-B LEVER, change B 1
E- 8 122 0914 000 | » — & U — F=x v LoS— LEVER, rotary change 1
E- 9 122 0915 000 | A b » 2 — STOPPER, high 1
E-10 9BK 0801 663 | £ 7 % V&% FA b MBX164 BOLT, spring M8X 16 ¢ 1
E-11 122 0916 001 | ¥ = v ¥ =<=-—7 F MARK, change F 1
E-12 122 0917 001 | # = v —<=—7 R MARK, change R 1
E-13 122 0918 000 | e — 2 YV —F = vy o< — 7 MARK, rotary change 2
E-14 122 0919 000 | 67 —~— 7 MARK 1
E-15 122 0614 001 | »~v KA+ =h v HANDLE 1
E-16 OBT 0802 003 | £ b M8X204 BOLT M8X20¢ 3
E-17 9SW 0800 003 | A F# ¥ % ¢8 WASHER, spring ¢38 3
E-18 ONT 0800 003 | » v h M8 NUT M8 3
E-19 122 0816 000 | v > a v 74 ¥ — WIRE, tension 1
E-20 oCV 1500 001 | = v v 7 A~ b BELT, convex 2 | CV-150A
E-21 MI13 1754 000 | ¥ v > a vk v 2 ) A% SPRING, tension 1
E-22 M54 2033 000 | £27 5 »F L 3-— LEVER, main clutch 1
E-23 M54 2034 000 | 7 5 v+ VvA—H/phxy SCREW, clutch lever 1
E-24 ONL 0500 003 | » v 7 5+ » b NUT, lock 1
E-25 M54 2035 000 | 75 v F A b v -t— STOPPER, clutch 1
E-26 M54 2036 000 | A b v -t =LK SPRING, stopper 1
E-27 M54 2037 000 | 2 b v A= /i o SCREW, stopper 1
E-28 ONL 0400 003 | m » 7+ » b NUT, lock 1
E-29 MO8 1016 000 | e 5 7 2 =t v PIN 1
E-30 9ST 0161 503 | 7 V v ~ ¢1.6X15¢ PIN $1.6X15¢4 1
E-31 M40 4312 000 | A m v b AT A ¥ — WIRE, slottle 1
E-32 E32 4214 000 | A m» » P A L3 — LEVER, slottle 1
E-33 122 0616 000 | L Ta#H%E 7 1 v — WIRE 1
E-34 M40 0422 000 | ~v FABEEY v PIN, handle 1
E-35 M40 0429 000 | EIE ¥ v A% % SPRING, pin 1
E-36 E11 2224 000 | 75 v F L 3—7 v & CLUTCH LEVER ASS'Y 1




F

n—% Y —, B&Rak
" REAR WHEEL & ROTARY GROUP

n—#4 ) —, Ré&REE

F. REAR WHEEL & ROTARY GROUP

REEFES| =2-rEF G i 4 ¥R HE W =
NO. CODE NO. PARTS  NAME Q' TY REMARKS
F-1 122 0511 000 | r— 2 U — 7 v — & ROTARY FRAME il
F- 2 OBT 0805 003 | A M8X50 ¢ BOLT M8X 50 4 2
F- 3 OSW 0800 003 | X =¥ # * $8 WASHER, spring ¢8 2
F- 4 ONT 0800 003 | #+ v } M8 NUT MS 2
F- 5 122 0512 000 | A 7 — STAY 1
F- 6 9BT 0805 003 | #~r b M8X 50 ¢ BOLT M8X 50 ¢ 1
F-7 9BT 0802 003 | £~ } M8X20 ¢ BOLT M8X20 ¢ 1
F- 8 9SW 0800 003 | & ¥ # % 08 WASHER, spring ¢38 2
F- 9 ONT 0800 003 | + v b M8 NUT M3 2
F-10 122 0513 000 | » —2 D — H -~ — (#H) COVER, rotary (R) 1
F-11 | 122 0514 000 = =% 0V — .-  (Zk) COVER, rotary (L) 1
F-12 9BT 0601 203 | A b M6X 12 ¢ BOLT M6X124 8
F-13 9SW 0600 003 | -* & ¥ # $6 WASHER, spring ¢6 8
F-14 ONT 0600 003 | 7+ » b M6 NUT M6 8
F-15 $S73 1420000 | =2 3 =—2 MAMETORA MARK 2
F-16 | 122 0515 001 | ¥ 7-*v  (h) PLATE, side (R) 1 .
F-17 122 0516 001 | v 7 X v (£) PLATE, side (L) 1
F-18 ONW 0800 053 | =% v } M8 NUT, wing M8 4
F-19 9FW 0800 003 | & T ¥ # % b8 WASHER, plain ¢8. 4
F-20 9SW 0800 003 | -3 R ##H % 08 WASHER, spring ¢8 4
F-21 T12 0967 000 | B&FExR~— 7 MARK, safety 2 ;
F-22 122 0517 000 | 72+ A b 7 — A ARM, adjust 2
F-23 O9BT 0801 803 | £ b M8 18 ¢ BOLT M8X 184 2
F-24 ONP 0800 043 | 1 » v v I M8 NUT, nylon M8 2
F-25 108 0714 000 | » 7 KNOB 1
F-26 M26 0833 030 | 7 v v + — WASHER 1
F-27 122 0518 000 | Eh = 4 RUBBER 1
F-28 R11 3516 000 | Th = A% PLATE, rubber setting 2
F-29 9BT 0601 203 | # A b M6X12 4 BOLT M6X12 ¢ 6
F-30 9SW 0600 003 | - & ¥ % b6 WASHER, spring ¢6 6
F-31 ONC 0600 063 | £+ v + M6 3% NUT, cap M6-3 TYPE 6
F-32 | 122 0519 000 | #igh» -~ — (&) COUER (R) 1
F-33 | 122 0520 000 | #8h» - — (k) COVER (L) 1
F-34 ONW 0600 053 | # 27  + » b M6 NUT, wing M6 2
F-35 | M67 0915 000 | & F ¥ # % WASHER, plain 2
F-36 OSW 0600 003 | < & # H * 96 WASHER, spring ¢6 2
F-37 R10 0611 000 | 2 %R &k SHAFT 1
F-38 RI00612 000 | v a v F>o+ ) v WHEEL 2
F-39 | 9FW 1600 003 | & 5 ¥ » % $ 16 WASHER, plain ¢16 2
F-40 9ST 0403 003 | v ¥ v v d4X30¢ PIN, split ¢4X30¢ 2




n—%Y—, B&Rafk
" REAR WHEEL & ROTARY GROUP

F

F

A—% ) —, B&BIR
" REAR WHEEL & ROTARY GROUP

BH 2 — V&S 5 4 3
7| oo . H PARTS  NAVE ﬁ ? f| i
F-41 | 122 0522 000 | » 7 L — 38— SCLAPER 1
F-42 | 9BT 0801 603 | £ b M8X 16 £ BOLT M8X 16 4 1
F-43 |M23 0619001 | A Y% L.i—B LEVER, B 2




G

57~§

56~—qp

Ty - RILMAN— T a MR
* ENGINE - BELT COVER & TENSION

2

Iy - RNLLMAN—-FLoaBFk
" ENGINE - BELT COVER & TENSION

G

REES | oe 7 Bl e P & bl
G-1 CEG 0020 930 | = v 2 v~ GM180LN-358 ENGINE GM180LN-358 1 | MV-50V
G-1 CEG 0020 940 | = v ¢ v~ GM220LN-350 ENGINE GM220LN-350 1 | MV-70V
G- 2 M81 2305 000 | = v v v H-i-— COVER, engine 1 | MV-50V
G- 2 122 1630 000 | = v 2 v H S — COVER, engine 1 | MV-70V
G- 3 O9BT 0804 003 | £ 2 b M8X40 ¢ BOLT M8X 40 ¢ 4
G- 4 ONT 0800 003 | 7+ » ¢ M8 NUT M8 4
G- 5 OSW 0800 003 | ~~ & 4 # % ¢ 8 WASHER, spring ¢38 4
G- 6 OFW 0800 003 | v 5+ # x 68 WASHER, plain ¢38 8
G- 7 122 0811 000 | =v v F =1 PULLEY, engine 1 | MV-50V
G- 7 122 0812 002 | = v v F— PULLEY, engine 1 | MV-70V
G- 8 9BT 0801 603 | F 4 b M8X16 ¢ BOLT M8X16¢ 1
G- 9 9KY 0503 500 | * — 5X35 KEY 5% 35 1
G-10 9VA 0430 003 | V< b LA43 V BELT LA43 2 | MV-50V
G-10 9VB 0430 003 | V= b LB43 V BELT LB43 2 | MV-70V
G-11 122 1816 001 | _A P H A RF— STAY, belt cover 1
G-12 | 9BK 0801 683 | & 5 <5 ff £ 1 MEX164 BOLT, spring  M8X164 2
G-13 122 0814 000 | 7 v > a v 7 —2& ARM, tension 1 | MV-50V
G-13 122 0823000 | v > ayv 7 —a&A ARM, tension 1 | MV-70V
G-14 M36 2838 000 | M7 > a3 v ® Fov-ix% SPRING, tension 1
G-15 M66 0824 000 | 7 v a v =2m AW ROLLER, tension (A-W) 1 | MV-50V
G-15 MO8 0817 001 | 7 v+~ av =2wm B-W ROLLER, tension (B-W) 1 | MV-70V
G-16 9RS 1200 005 | A+ v 7 VYV v 7 §-12 PING, snap S-12 1
G-17 9BT 0601 403_ A b M6X14 ¢ BOLT M6X14 ¢ 1
G-18 9SW 0600 003 | - &+ # % @6 WASHER, spring ¢6 1
G-19 ONT 0600 003 | + » b M6 NUT M6 1
G-20 M40 3852 000 | A#~7— v PULLEY 1 | MV-50V
G-20 122 0820 000 | A7 — v PULLEY 1 | MV-70V
G-21 M40 5811 001 | “A v A3 — 514 % BELT COVER 1 | MV-50V
G-21 122 0821 001 | A b A= B354 2% BELT COVER 1 | MV-70V
G-22 OFW 0600 003 | & 7 ¥ # * $6 WASHER, plain ¢6 2
G-23 | 9SW 0600 003 | ¢ % v » = $6 WASHER, spring ¢6 2
G-24 ONT 0600 003 | + v b M6 NUT M6 2
G-25 9BK 0801 683 | v Z -1 x ffHE 1 b M8X 16 ¢ BOLT, spring M8X16 ¢ 1
G-26 $57 0628 000 | EHWE R~ — 7 MARK 1
G-27 M81 0815 001 | < b+ H -3 — BELT COVER 1 | MV-50V
G-27 122 0822 000 | < b H S — BELT COVER 1 | MV-70V
G-28 122 1815 001 | " b H A= <=7 MARK, belt cover 1 | MV-50V
G-28 122 1817 001 | “"A b A= = — 2 MARK, belt cover 1 | MV-70V
G-29 | T12 0968 000 | FiEE~— 7 MARK, hand coation 1
G-30 M26 0833 000 | » 7 KNOB 1




TL iy - MAN— - Foia L BE I Py RAhMhn— -T2 a3 BfF

G. ENGINE - BELT COVER & TENSION G ENGINE - BELT COVER & TENSION
REFEZ | ook B ols e ® FR | el
G-31 | M81 0830 001 | <A bh i 7 & BELT COVER 1
G-32 | M81 0831 000 | ~A bHAm T x2—yp MARK, belt cover 1
G-33 |OFW 0600023 74=va 7yvor— @6 WASHER, finish ¢6 3
G-34 |[9CD 0601 213 | =+ S5 2%  MEX124 SCREW M6X12¢ 3
G-35 | W40 5B05X035 #* — KEY 1 | MV-50V
G-35 | W40 5B7X 045 | * — KEY 1 | MV-70V
G-36 | FA- 24135 #H X WASHER 1
G-37 | BOBDAOSX 016 | # & k M8X 16 4 BOLT M8X 16 ¢ 1
G-38 122 1411 000 | =¥ 2 ¥ 7V — & FRAME, engine 1
G-39 | 9BT 0807 003 | £~ b M8X 70 ¢ BOLT M8X70¢ 3
G-40 | 9SW 0800 003 | -% % ¥ # % ®8 WASHER, spring ¢8 3
G-41 [ ONT 0800 003 | + » M8 NUT M8 3
G-42 | 122 0413001 | 22 v ¥ # v STAND ASSY 1
G-43 | 1220414 001 | A2 v F v YU U &+ & BRACKET 1
G-44 | 122 0415 001 | S h 7 o 2 SHAFT 1
G-45 MO9 0417 000 | A &2 v F A 7V v 7 SPRING, stand 1
G-46 | 9BT 1002 503 | &£ + M10X 25 ¢ BOLT M10X 25 ¢ 2
G-47 OSW 1000 003 | .2 # & % é10 WASHER, spring ¢ 10 2
G-48 | ONT 1000 003 | + » M10 NUT M10 2
G-49 | 9BT 0802 003 | # A b M8 20 ¢ BOLT M8X 20 4 2
G-50 | 9FW 0800 003 | & 5 # # * 8 WASHER, plain ¢8 2
G-51 | 9NP 0800 063| ¥ v = » 73 v M8 NUT, lock M8 2
G-52 M88 1321 000 | 7 =& v bk # .5 — COVER, front 1 | MV-70V
G-53 | 9CR 0601 213 | F T A 2% SCREW 2 | MV-70V
G-54 108 1421 000 | 7= v b = — » MARK, front 1| MV-70V
G-55 | 122 1631 000 | # A — A4 = 4 & PLATE 1
G-56 | 95W 0600 003 | -tk ¥ 3 o6 WASHER, spring &6 2
G-57 9CR 0601 003 | PF7+Y*+=22L Mx104 | SCREF  MeX 10¢ 2

- 19 — — 20 —



Hw Btk

H. WHEEL GROUP
REES | e f° B ool e ER | rlfanic
H-1 122 0229 001 7 m R HFA BOSS, cross 2
H-2 | M88 2123001 =YV —7 SLEEVE 2
H- 3 | 90S 4575 1614 # 41 ¥ —n SEAL.0il QLF4575.10.5.16.5| 1
H-4 | 9RR 7500 015| =+ »7 Vv 7  R-75 RING, snap  R-75 2
H- 5 | 9BB 6009 000 | #£—a <7V #6009 BEARING, ball #6009 2
H-6 | 9RS 4500 015 | A+ » 7 U v 7  S$-45 RING, snap  S$-45 2
H-7 | 9SB 1000 000| A% —n #H—n  $10 BALL, steel ¢10 12
H- 8 | 9RS 2400 005 | A+ » 7 Yv7  S-24 RING, snap  S-24 2
H-9 |9SC 7500 500 | ¥ —A *+» 7 ¢75.5X5 CAP, seal  $75.5X5 2
H-10 | C25 0030 0080 # A 300-8L TIRE ASS'Y  300-8L 1
RA—)b,
Fa—TJffE
0 H-11 | C25 0030 0081 % 1 300-8R TIRE ASS’Y  300-8R- 1
H-12 | M88 2131 010 | &4 —» 210X 8 WHEEL 210X 8 2
H-13 | 9BT 0801 403 | # A b M8X 14 ¢ BOLT M8X 14 ¢ 8
H-14 | ONT 0800 003 | + » F M8 NUT M8 8
H-15 | 9SW 0800 003 | <% ## % $8 WASHER, spring 68 8
H-16 | 9BT 0801 803 | # i b M8X 18 ¢ BOLT M8X 18 4 8
H-17 | 9SW 0800 003 | +% %+ # x $8 WASHER, spring ¢8 8

C25-0030-0082 | 300-8 XA VDH

€25-0030-0083 | 300-8F 2 —7 DH

21 22 —




ZF¥F N ER
J - BLADE STONE LEEK GROWP

J

*F FFfR

" BLADE STONE LEEK GROUP

REFS | o 67 Bl v * FR | alfini
J-1 122 0524 002 | R F -~ & BLADE, stone leek 2
J- 2 M40 0502 000 | F5 & 4w + £t BOLT, drum set 2
J-3 | ONL 1000 003| = » 7 v b M10 NUT, lock  MIO 2
J-4 1220526000 % v+ R M2580R BLADE, R M2580R 3
J-5 | 122 0527 000| ¥ % ¥ 2 L M2580L BLADE, L M2580L 3
J-6 | 1220528000 »% 7« MHR  M2580SR BLADE, R spading M2580SR 1
J-7 |1220529000| % v+ @ioL  M2580SL BLADE, L spading M2580SL 1
J- 8 M52 0725 000 | ¥ 2 + Y v & HEA b BOLT, setting blade 8
J-'9 | ONT 1000 003 | + » * M10 NUT M10 8
J-10 | 9SW 1000 003 | ¢ % + » % ¢ 10 WASHER, speing ¢ 10 8
J-11 | 122 0523 001 | B BN B BLADE, B 1
J-12 | 9BH 0802 073 | 7 T#n ¢ M8X 20 £ BOLT M8X 20 ¢ 3
J-13 | 9SW 0800 003 | < % + » = $8 WASHER, spring ¢ 8 3
J-14 | ONT 0800 003 | # » * M8 NUT M8 3
J-15 116 1518 000 | LB F BLADE, center 1
J-16 | 9BH 0802 073 | 7 T4 ¢ M8X 20 £ BOLT M8X 20 £ 1 .
J-17 | 9SW 0800 003 | < % + # % $8 WASHER, spring ¢ 8 y || RS
J-18 | ONT 0800 003 | # » * M8 NUT M8 1




fIR& - TR

K

" ACCESSORY PARTS & TOOL GROUP

TS - TARMF

" ACCESSORY PARTS & TOOL GROLP

A&ES | 2-F&S i % B BE &
NO. CODE NO. PARTS  NAME Q1Y REMARKS
K- 1 M40 4411 000 | £ v 7 R A .23 13X17 SPANER, box 13X17 1
K- 2 M40 4412 001 | v 272 Ly 17 WRENCH, box 17 1
K- 3 FA2 1297 Yy b vvs 11048 WRENCH, socket 1104 1
K- 4 KNI 3001 AA | A2V 2a— F35 4.8 DRAIVER, screw 1
K- 5 M40 0502 000 | F3 & 4+ v+ #Fai b BOLT, drum set 1
K- 6 ONL 1000 003 | » v 7 3 » ¢ M10 NUT, lock M10 1
K- 7 rVvEFY &Y MANUAL BOOK, chassis 1
K- 8 TV Y ey MANUAL BOOK, engine 1
K- 9 111 1530 001 | =2 ¥ 7 7 m BAG, tool 1






